

TEST REPORT

Technical Report: (5116)337-0179

December 29, 2016

Page 1 of 6





TEST REPORT

LOBE ENTERPRISES, LLC
 3069 LEE ST.
 SMYRNA, GA, 30086

ATTN: WILLIAM LOBE

LAB NO.: (5116)337-0179
 FORM NO.: /
 DATE IN: DECEMBER 19, 2016
 MODIFIED DATE IN: DECEMBER 19, 2016
 DATE OUT: DECEMBER 29, 2016
 DIVISION: /
 DEPARTMENT: /
 CATEGORY: /
 BUYER: /
 NO. OF WORKING DAYS: 7
 PAGE: PAGE 2 OF 6

OVERALL RATING	
PASS	X
FAIL	_____
DATA	_____

Vendor:	/	Agent:	/
Fabric Supplier/Mill:	/	Factory/Manufacturer:	GLOBAL ENTERPRISE CO., LTD.
P.O. No.:	/	Style No.:	/
Sample Description:	"BRATPACK" MICRO-DIAPER BAG	SKU No.:	/
Color:	/	Country of Origin:	CHINA
Claimed Fabric Weight:	/	Claimed Fabric Count:	/
Yarn Size:	/	Submitted Size:	/
Size Range:	/	FPU No.:	/
GPU No.:	/	End Use:	/

Product Category:	/
Test Requested:	TOTAL LEAD IN SURFACE COATING, TOTAL LEAD IN SUBSTRATE, DBP/DBP/DEHP/DNOP/DINP/DIDP CONTENT, SMALL PART, SHARP POINTS, SHARP EDGES, FLAMMABILITY OF SOLIDS
Previous Report No.:	/

Submitted Fiber Content:	/
Actual Fiber Content:	/
Suggested Fiber Content:	/
Submitted Care Instruction(s):	/
Client Expected Care Instruction:	/
Suggested Care Instruction(s):	/



**BUREAU
VERITAS**

TEST PROPERTY	PASS	FAIL	DATA	
TOTAL LEAD IN SURFACE COATING	X			
TOTAL LEAD IN SUBSTRATE	X			
DBP/DBP/DEHP/DNOP/DINP/DIDP CONTENT	X			
SMALL PART	X			
SHARP POINTS	X			
SHARP EDGES	X			
FLAMMABILITY OF SOLIDS	X			

Technical Questions:

Phone: 716-505-3410

softlinetechnicalsupportMail@us.bureauveritas.com

Bureau Veritas
Consumer Products Services, Inc.

Jackie Graves
Manager – Softlines



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
<u>TOTAL LEAD IN SURFACE COATING</u> (16 CFR 1303)		
	COMPOSITE: GREY COATING, BLACK COATING (LARGE ZIPPER PULL/SLIDE, SMALL ZIPPER PULL / SLIDE): 13.4 PPM	MAX. 90 PPM
<u>TOTAL LEAD IN SUBSTRATE</u> (CPSD-AN-00196-MTHD)		
	COMPOSITE: CLEAR SOFT PLASTIC W/BLACK FABRIC / CLEAR SOFT PLASTIC (POUCH, SMALL POUCH): <10 PPM COMPOSITE: (CLEAN PLASTIC, BLACK PLASTIC (SLIDE ON SMALL POUCH, ZIPPER TEETH): <10 PPM GREY PLASTIC (ZIPPER TEETH, RING): <10 PPM GREY SOFT PLASTIC (LOGO PATCH): <10 PPM BLACK NON WOVEN FABRIC (LINING): <10 PPM SILVER METAL (LARGE ZIPPER PULL): 25.1 PPM SILVER METAL (LARGE ZIPPER SLIDE): 18.2 PPM SILVER METAL (SMALL ZIPPER PULL): 19.0 PPM SILVER METAL (SMALL ZIPPER SLIDE): 2637 PPM	MAX. 100 PPM
<u>DBP/DBP/DEHP/DNOP/DINP/DIDP CONTENT</u> (CPCD-AN-00143-MTHD)		
BLACK NON-WOVEN FABRIC (INNER LINING)		
BBP	<0.005%	MAX. 0.1%
DBP	<0.005%	MAX. 0.1%
DEHP	<0.005%	MAX. 0.1%
DNOP	<0.005%	MAX. 0.1%
DINP	<0.005%	MAX. 0.1%
DIDP	<0.005%	MAX. 0.1%
DNHP	<0.005%	MAX. 0.1%



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
<u>SMALL PART</u> (16 CFT 1501)	MEET	SHALL NOT INCLUDE REMOVABLE, LIBERATED COMPONENTS, OR FRAGMENTS OF PRODUCTS BEFORE OR AFTER USE AND ABUSE THAT ARE SMALL PART.
<u>SHARP POINTS</u> (16 CFT 1500.48)	MEET	ITEMS INTENDED FOR CHILDREN UNDER 8 YEARS OF AGE SHALL NOT HAVE ACCESSIBLE, POTENTIALLY HAZARDOUS SHARP POINTS BEFORE OR AFTER USE AND ABUSE TESTING.
<u>SHARP EDGES</u> (16 CFT 1500.46)	MEET	ITEMS INTENDED FOR CHILDREN UNDER 8 YEARS OF AGE SHALL NOT HAVE ACCESSIBLE, POTENTIALLY HAZARDOUS SHARP EDGES BEFORE OR AFTER USE AND ABUSE TESTING.



<u>TEST PROPERTY</u>	<u>TEST RESULTS</u>	<u>REQUIREMENTS</u>
----------------------	---------------------	---------------------

FLAMMABILITY OF SOLIDS (16 CFR 1500.3 (c) (6) (vi) / 16 CFR 1500.44 HAZARD)

Reference Repository Statement (FLAMPF) for Reporting Flammability Assessment
FLAMMABILITY (FHSA Regulations, Section 1500.3(c)(6)(vi))

The sample(s) was subjected to a five second application of the test flame as specified in Section 1500.44 of the FHSA. The sample exhibited a burn rate of **0.2** inch per second. Although technically exceeding the maximum allowable burn rate of 0.1 inch per second, the Consumer Product Safety Commission would not initiate enforcement action against a product unless the following two conditions prevail:

1. The article must be flammable as defined by the FHSA regulations and
2. The article must, as a result of this flammability, be capable of causing substantial illness or substantial personal injury as a result of reasonable foreseeable handling or use.

Not every product which is classified as a "flammable solid," because it fails the test method of 1500.44, would necessarily be capable of causing substantial injury during or as a result of any reasonable or foreseeable handling or use. Compliance action would not be initiated against a product unless it could be established that said product did indeed present a substantial risk or injury.

Factors which would be evaluated are:

1. the burn pattern is steady without flaring or dripping of flame pieces;
2. the product is not used with a flammable liquid, heat source or electrical source;
3. the product is not intended to be worn by the consumer;
4. the product is not intended to encase, cover, surround or to be entered by the consumer.

Based on the above factors, it is the opinion of Bureau Veritas Consumer Product Services, Inc. that the product would not present a substantial risk of injury. Therefore, the sample(s) MEETS the requirements of this Section.